assembled

Product overall view

Page 1/11




Product overall view: disassembled

Page 2/11




Parts & fitting accessories list

No Picture Description Speicfication Quantity |Packing bag no
1 T bolt M6-13X13X15 12 4 pes in no 1 bag
- 8 pcs inno 2
2 Nylock nut M6 8 2
| 3 Screw for corner connector ME6X16mm 16 4 i
4 r Screw for side frame stabiliser M5X6mm 2 3
5 Screw for securing the whole piece M5X18mm 8 o
of roof tray
6 : T bolt for roof bar fix M6-20X24X15 4 2
4 ] U bolt M6-102X48mm 4 1
S N
L 5 /ﬂ% Chanel mounting plate 160X81X2mm 4 2
Ik
o] Cargo net hook attchment point 52X44mm 4 2
10 F M.T =y |Outside platform bar 1230X55X20mm 2
11 Dual piece side frames 1140X31.7X17.7mm 4 T
12 E Front and rear frame 860X103.9X91.4mm 2
13 ( ) 'MI Inside platform bar 1230X85X20mm 2
14 el Conner connect 1 2
15 P Conner connect 2 2
o
16 4% Side frame stabiliser 92X60mm 2 3 ]
g7 2 Mounting plate cover with metal lock |160X81mm 2 ]
18 2 Mounting plate cover with nylon lock |160X81mm 2 3 i
19 S Cargo net fastner M6 -25mm 12 4 pcs in no 2bag.
R SEeg 8 pcs in no 3bag
20 Spring washer M5-012 8 4
&/
21 . Spring washer M6-d12 8 2
)
N
295 © T bolt fastner 45X17mm 4 1
23 P Spanner M5 1 4 y
24 Key 2 * 3

Page 3/11



Cargo net hooks &Channel mounting plates

No Picture l Description Speicfication 'Ql:::;t;ty

‘h T T bolt T IMB3X13X15 12
| 4

Packing bag no |

o =

‘4 pesinno 1 bag
8 pesinno 2 bag:

TMewiz & 2

1277 - |[Spingwasher

" [Chanel mounting plate T TIB0XETXEmm T e

" Nylock ot Me B ] 2z

"[Cargo nethook attchment pont ~ [52%aamm [ a C

c {fast M6 -25me 112 :
19 = ‘ argo nel fasiner | mm . 4 pes in o 2bag,'
| l “ ‘ | 8 pcs in no 3bag

S, omeaR T, e

Page 4/11




(

~argo hooks/mounting plates to outer platform bars

Description | Speicfication | Q‘:st: tlny | Packing bag no
ey |OUSIG platiorm bar TeE0REs KM 2 i

— [PatAassemblyonpaged | -
| i
|Part B assembly on page 4

! | 4

Page 5/11




Dual piece side frames (left side)

- e s e | Quantity
nd | Deecrtln | Speicfication total
| 3] |Screw for comer connector 16
|

Dual piece side frames

Page 6/11



One piece front and rear frames

N -
:i;_\.‘_ ‘ N
T o ous 5 e anti j .
No Description Speicfication Q!:og l'ty Packing bag no
3 e . Screw for comer connector MBX16mm 16 4
12 g Front and rear frame 860X103.9X91.4mm 2 T

Part D assembly in Page 6

Page 7/11




T

€

Complete assembly sequence

E ]
j=))
©
0
=2 ]
£
3]
O
o
E S|,
85 o~ o~ o o
= e
(s
=
2 |E
=
8 o
g8
L i £
o @ £
o X 2
w2 %
o o
- )
i
o
(=]
@
o
o
]
= =
2 £
-
2 e |5
= s o2 a
21 |z |3 B |8
@ o =] >
@ @
Dm = = m B
L2 c c & o
] o =} =
g o et E o
b = = o (®]
e c 2 = @
B c c o T
@ o =} =l <
oy Q O w o
e
= ; /
L { L 0| 4
o
ms <t w0 o
T & o e

Page 8/11



Securing of completed assembly e

e e Quantity .
Description Speicfication total | Packing bag no

Screw for comer connector MBX16mm 16 4
Screw for side frame stabiiser M5X6mm ? 3
Screw for securing the whole pieceM5X18mm 8 4
of roof tray

Spring washer M5-®12 ] 8 4
Spanner M5 1 ! 4

e ————— e F J

Page 9/11




T slot mounting

No Picture Description Speicfication 3 Ql:gtrli:liiy Packing bag no
) T bolt for roof bar fix CIMB-20X24X15 4« Tz
77 Mounting plate cover with metal lock [160X81mm 1 G Tﬁ ST

18 Mounting plate cover with nylon lock |160X81mm ; 2 3
£ T boit fastner 45X17mm a i
—-24 Key i 2 i 3

!

Page 10/11



U bolt mounting

No Picture Description Speicfication Ql::gt:t y Packing bag no
7 I U bolt M6-102X48mm 4 1
17 ' Mounting plate cover with metal lock |160X81mm 2 3
18 - : Mounting plate cover with nylon lock [180X81mm 2 3
29 T bolt fastner 45X17mm 4 1
24| Key 2 . T

Page 11/11




Roof Tray User’s Manual: Index

Parts & Assembly

O

O

O

o

o

(o}

Product overall view: assembled

Product overall view: disassembled

Parts & fitting accessories list

Cargo net hooks

Channel mounting plates

Cargo hooks/mounting plates to outer platform bars
Dual piece side frames (left side)

One piece front and rear frames

Complete assembly sequence

Securing of completed assembly

Attachment to Vehicle
o Options

= T slot mounting

* U bolt mounting

W W0 N O U b B W N

10
11



